TF YA

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE VWILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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CERTIFICATE NO.: E201004-0121-000849(5005233) o CERTIFICATE L/C No. (P/O No.) : 1103077092
A F 9 A F & 7 :
COMMODITY E.R.W_STEEL PIPE se H iEAH StEEI COI’p. CUSTOMER PLESA
A% A ()Ml oF H| = 7 3
SPECIFICATION : API 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. T%ryp%} = g 3z = 2 = QUANTITY ] -
NO. | (BATCH NO.) ORDER SIZE 2 %= 7 o ZFZFM/T) REMARK
- *1 PCS TOTAL LENGTH WEIGHT
1 (5}%33192927(?40) BBE 12" X0.375 " X 6.120 M 10 61.200 M 4.507 | CONEIRM TO NACE NORM MRO175(LAST EDITION)
<6503 *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2 | (sik3151080)| BBE 12 X 0.250 " X 6.120 M 28 171.360 M 8.587 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
3 (S}%B36273811§50) BBE 1" X 0.250 " X 6.120 ¥ 21 128.520 M 7.083
4 (S,ﬁ?fgﬁé’fgzo) BBE " X0.312 " X 6.120 ¥ 15 91.800 M 6.219
TMPACT
HYDROSTATIC | N[VD|F|s|C|rM|B|D|C|F|F|RF| ZINC COATING ICAL €O TENSILE TEST
TEST clrilulal|dfealE|R|[R|L|LIEL TEST CHEN MPOSITION(%) (Gage Length © 50mm) B liseo-| zar
B HIEEE R
HEAT NO 5 Sec IE{ tlanltlg E DE[I|T|8|1|G|RT|WEIGH oF|Z[Z g ¢ |si| M [P |s |culNi|criMo| v |Mb|Ti| |cEQ|D| TENSILE | YIELD | E.L |ENE-|SHEAR| TEST | MENT
NO. | (BATCH NO.) £ LS|E EluT|N N[ E|SE |z coar 15| & I | STRENGTH | STRENGTH RGY [AREA
oL I|N |A1lG G EN -ING [ el ] R
psi LU&gI{‘ ILD% ]5 - G 2 3 |12(2]2|2(|313]|3 % HRC | oy
0 . .
Tl G N |causs| =3 G 4 | +5 | +6 *7 8 [+g| Psi PST 1416 |Jould % *11
& 30 MAX |26 120 | 30 | 30 | 40]40(40{ 15|80 22
SPEC MIN 60200 | 35500
1| sA39979 1260 |G|G| G |G G H 17| 2] 79 [16] 4
(SHR3122040) P |16l 2] 80 14| 6|2]|2|2R[TR|2]|2 T| 71350 | 48730 | 35 8| 6
P 17| 3|80 |17|6|2]|2|2|R|mR| 2|2 w| 77450
2| sBe6603 840 |Glec| e |G G H |15| 2] 68 |11] 5
(SHK3151080) P |14|3] 60 |13]|7]2]2]|1|m®|mR|l®RIR T| 69320 | 49740 | 33 8| ¢
P |15| 1] 68 |11]|4|2]2|1|m®|R|I®R|TR W| 73530
3| SB67815 770 |GlG| G |6 G H 15| 1] 63]|12]09
(SHK3231050) P 14} 1|62 |10]9]|2]2|1|ml1|m 2 T| 70050 | 56130 | 32 8| G
. P {14} 1]|63|12|8|2]|2|1|m®R|1|R W| 76430
4| sB66923 950 [G|6| 6 |G G H|18] 1] 8 |15 7
(SHK3251020) P |17 83 [14]| 8 |2|2[1|®]2|2]1 T| 74400 | 50470 | 34 8l G
P {18|TR| 82 16| 5 |2|2|1|m®R|2|2]1 W| 79190
(T> +1-BBE:Black Beveled End(30 ° )
N *1 ~ *11: i | *2-U:Weld Seam Ultrasonic Test
(T) gf}flef To | 5| =6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
E ers [§ +*0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
S . - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE . £ Q.M D
urveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPT anager of Q.M Dept.




